) AVEIN

ABAHTIIMOL

SUPER"/=/'TRAP

‘Opyavo MNupvaoTiKNG TETPAKEPAAWY
(Odnyiec Zuvappohdynong | Assembly Instructions)

Odnyieg Assembly
ouvappoAdynong instructions
oTn ogAida 2 on page 3

Spesplis  y1a TO Opyavo

K-
i :
i, fil OKavapovTag 1o QR

Learn more about the @
trap machine by
scanning the QR @amila.gr AMILASPORTS

ITEM No.: 46101 www.amiL3.9r



NMPO®YAA=EIX
* JuuPouleuBeite évav ylatpo mpLv apxioeTe KATTOLO TIPOYPAMMA YUUVACTIKAC.

* Av viwoete Cahdda ry aduvapia, otapatiote dpeca TNV AoKNoT oac.
* Na xpnotpormoleite Tov pnxavnua poévo og eminedn em@avela.

ANAAYTIKO AIATPAMMA YNAPMOAOIHZHZ

7
PARTS LIST

# | TMX MEPIrPAOH # | TMX MEPIrPA®OH
1 1 Kupiwg okeAeTOC 11 4 | AAevoPida M8x20

2 2 | Ymoboyéag Siokwv 12 2 |Bida M10x25

3 2 | XepoUA 13| 4 |[Bidba M10x30

4 2 [PuBuiotnc unodoxéa Siokwv 14| 8 |[Bida M10x80

5 4 |TpiBéag 15| 26 [Pobéla 10

6 2 |Terpaywvo kamaki 16| 8 [Kupatoeidric pobéla 10
7 2 | XTpoyyulod KATAKI 17| 12 [Na&iuadt acpaieiog M10
8 2 [AaoTixévioc SaktuAOC - 25 18 2 | Mavtahdakt #25

9 2 [AaoTixévioc SaktuAiog - 50 19 2 | Mavtahdakt #50
10| 4 [MNodapdki 20 [ 2 |Xuvdetikn mAdka

Mpocoxn: Apov opifete TIG Bideg, PePaiwdeite 6Tt TO XEPOUA pmopei va yupilel pe eukolia,
aAAw¢ XaAapwoTte EAappwg TG Bideg.



PRECAUTIONS
* Seek medical advice before beginning an exercise regime.
* Immediately cease exercising if you feel dizzy or faint.
* Please use the machine only on horizontal and flat surfaces.

EXPLODED DRAWING

7
PARTS LIST

# | TMX MEPIFPA®H # | TMX MEPITPA®OH

1 2 |Main frame 11 4 [Allen bolt M8*20

2 2 |Plate support 12| 2 [Socketcap screw M10*25
3 2 |Handle 13| 4 [Socketcap screw M10*30
4 2 |Plate adapter 14| 8 [Socketcap screw M10*80
5 4 |Bushing 15| 26 [Washer 10

6 2 |Square plug 16 | 8 [Spring Washer 10

7 2 [Round plug 17| 12 [Lock nut M10

8 2 [Rubber plate-25 18| 2 [Springclip-25

9 2 |Rubber plate-50 19| 2 |[Spring clip-50
10| 4 [Stopper 20| 2 |Connecting board

Attention: After the screws are locked, make sure that the handle can turn smoothly, if it does
not you may need to adjust the screw tightness.



ELDICO ER{;
sport

Aiavéperal ané tnv EAAIKO ZIMOP MON. A.E.E.

Distributed by ELDICO SPORT SA

eMail: support@eldico.gr ¢ Web Site: eldico.gr




